


 
General Safety Warnings: 
 

WARNING:  The in  and warnings ned in this manual d be read and u  be  using 
 g this fan.     any ne  use   this fan un  they have read this manual and have 

d a  understanding   this fan    Failure  e any  the f  instru  
result in severe  injury  fan user and bystanders,  cause damage t  the fan and r   Kee  this manual 

r future reference. 
 

Note:  The warnings and  discussed in this instru  manual cann  ver all e  and 
 that may   It must be un  by the  that n sense and ca  are  which 

 be built in  this r  but must be su lied by the 
 

 
Electrical Safety Warnings: 
 

WARNING:  Read all safety warnings and instruc ns.  Failure   all warnings and instr  may result 
in electric sh   and/   injury  death. 
 

WARNING:   n g a fan  a  su  always chec   ensure the wer   
the ge n the na late  the fan.  A   with a  greater than that d  the fan can result 
in se  injury  the user, as well as damage  the fan.  Using a wer y with a v ltage less than the name e 

 is harmful  the m   If in    lug in the fan. 
 

WARNING:  ed fans must be ged in  an et erly installed and ded in  with all 
 and   This fan is equi  with a 3- g lug and a 3-wire gr g system.  Never re  the 

ng r   fy the lug in any way.    use any ad  .   with a ed electrician if u 
are in  as  whether the et is  d.  
 

NOTE:  uble insulated fans are equi d with a larized lug  blade is wider than the r).  This g 
will  in a larized utlet  e way.  If the lug   t fully in the utlet, reverse the lug.  If it  d esn’t t, 

 a qua  electrician  install a d utlet.   n t change the lug in any way. 
 

WARNING:   reduce the  f electric , DO NOT use in  i   wet surfaces,   
n  e it with wet hands  while standing in water. 

 



 

 

 

 

 

 

 

.  
 

  

 

 
 











swivel plate





ATD-30331

ITEM# ORDERING PART# PART DESCRIPTION
1 PRT30330-01 FRONT & REAR GUARD, CED406-ATD-P1 *HARDWARE KIT INCLUDES:

2 PRT30330-01 FRONT & REAR GUARD, CED406-ATD-P1 1) SCREW M12 x 100, 1 PC

3 PRT30330-02 FAN BLADE, 1 SET, CED406-ATD-P2 2) SCREW M8 x 18, 1 PC

4 PRT30330-04 MOTOR, 1 PC, CED406-ATD-P4 3) SCREW M8 x 20, 1 PC

5 PRT30331-05 SWIVEL PLATE 1 PC, CED3174-ATD-P5 4) HEX NUT M12, 1 PC

6 PRT30331-06 WALL BRACKET, 1 PC, CED3174-ATD-P6 5) HEX NUT M8, 1 PC

7 PRT30331-07 SCREW ST6X50 BOLT & WALL ANCHOR 3 PCS, CED3174-ATD-P7 6) WASHER  12, 1 PC
8 PRT30331-07 SCREW ST6X50 BOLT & WALL ANCHOR 3 PCS, CED3174-ATD-P7 7) NYLON NUT M8, 1 PC

9 PRT30331-09 HARDWARE KIT*, CED3174-ATD-P9
10 PRT30330-10 PULL SWITCH, CED406-ATD-P10



 
 

   
 

     


